
Pressure Washer
Model No. HLCA80710
Replacement Parts List

Nettoyeur haute pression 
Numéro de modèle HLCA80710
Liste des piéces de rechange

Lavadora a presión 
Modelo núm. HLCA80710

Lista de piezas de repuesto

9870000-741
5-04-09 (REV:01)

HOMELITE CONSUMER PRODUCTS, INC.
1428 Pearman Dairy Road, Anderson, SC 29625

Phone 1-800-242-4672
www.homelite.com

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



2

MODEL nO./ No. De MODÈLE/Modelo nÚm — HLCA80710

2

3
4
5

6

7
8

9

11 10

33

8

1513

12

14

20

19

21

6

22
24

23
25

26

27

3

28

3
30

29

31

3216

17

10
12

13 14
11

34

33

8

17
18

8

35

36

1037

39

40
38

54
45

43

51

47

48

49

46

42

50

52

55 1

41

44

53

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



3

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY

PARTS LIST

The model number will be found on a plate attached to frame. Always mention the model number in all 
correspondence regarding your pRESSURE WASHER or when ordering replacement parts.

	 KEY	 part
	 NO.	 NUMBER	 DESCRIPTION	 QTY.

		 1	 	 308655003		  163 cc Engine.............................1

			 2	 308659013		  Front Frame................................1

			 3	 678016006	  	 Lock Nut (1/4-20).......................5

			 4	 638128004		  Washer (1/4 in.)..........................1

			 5	 570554002		  Wear Pad....................................1

			 6	 661501001	  	 Screw 
						     (1/4-20 x 1.85 in., Torx)..............3

			 7	 661505003	  	 Bolt (M8 x 50 mm)......................1

			 8	 678774001	  	 Lock Nut 
						     (M8 x 1-1/4 in.)...........................8

			 9	 661505004	  	 Bolt (M8 x 45 mm)......................1

	 10	 660962001	  	 Bolt (M8 x 55 mm)......................6

	 11	 638275002	  	 Washer (1/2 in.)..........................2

	 12	 308451006		  Wheel (12 in. x 2 in.)...................2

	 13	 519857001		  Axle Sleeve.................................2

	 14	 620599007		  Axle............................................2

	 15	 638662003		  Engine Plate...............................1

	 16	 308471023		  Main Frame Assembly 
						     (Inc. Key No. 17).........................2

	 17	 308421001		  Lock Button 
						     w/Spring Clip..............................2

	 18	 678041002		  Output Shaft Key........................1

	 19	 561399003		  Injection Hose............................1

	 20	 518391001		  Filter...........................................1

	 21	 661501007	  	 Screw 
						     (1/4-20 x 2 in., Torx)...................2

	 22	 308700012		  40° Nozzle..................................1

	 23	 308697012		  0° Nozzle....................................1

	 24	 308699012		  25° Nozzle..................................1

	 25	 308706006		  Detergent Nozzle........................1

	 26	 310673006		  Storage Holder 
						     (4 Nozzle)....................................1

	 27	 310664001		  Bungee Cord and  
						     Bead Assembly..........................1

	 28	 308638014		  Handle Assembly.......................1

	 29	 308835006		  High Pressure Hose 
						     (25 ft.).........................................1

	 30	 519313002		  Upper Wand Holder...................1

	 31	 308760007		  Trigger Handle 
						     Assembly....................................1

	 32	 308494003		  Spray Wand................................1

	 33	 678238001		  Hitch Pin.....................................2

	 34	 678243005		  Lower Wand Holder....................1

	 35	 308653006		  Pump 
						     (Incl. Key Nos. 38-40).................1

	 36	 660764002		  Bolt 
						     (M8 x 40 mm Hex Hd.)...............1

	 37	 678169004		  Thermal Release Valve...............1

	 38	 308861003		  Inlet Tube....................................1

	 39	 308862003		  Outlet Tube.................................1

	 40	 308662001		  Filter Screen...............................1

	 41	 940678107		  Data Label..................................1

	 42	 940971021		  Hang Tag 
						     (Engine Oil Fill)............................1

	 43	 940786006		  Wand Label 
						     (Max Rating)...............................1

	 44	 940779023		  Performance Label.....................1

	 45	 940654084		  Trigger Handle 
						     Warning Label............................1

	 46	 940654119		  Warning Label............................1

	 47	 940617066 		  Engine Quick 
						     Start Label..................................1

	 48	 940698007		  Switch Label 
						     (Engine Off).................................1

	 49	 940947003		  Warning Label 
						     (Combustion)..............................1

	 50	 940680027		  Hot Surface Label......................1

	 51	 940786016		  Wand Label................................1

	 52	 940972004		  Engine Label...............................1

	 53	 940617067		  Pump Quick Start Label.............1

	 54	 940654089		  Warning Label 
						     (French/Spanish)........................1

	 55	 940803018		  EMC Label..................................1

  Not Shown Items:

				   308452002		  Detergent Suction Kit.................1

				        *   		  Lubricant (SAE 10W30)..............1

				   987000740		  Operator’s Manual

homelite pRESSURE WASHER — MODEL nO. HLCA80710

	 KEY	 part
	 NO.	 NUMBER	 DESCRIPTION	 QTY.

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



4

		  * ARTICLE DE BOULONNERIE STANDARD — EN VENTE DANS LES MAGASINS LOCAUX

LISTE DES PIÈCES 

Le numéro de modèle se trouve sur une tube de support. Ne jamais oublier de mentionner le numéro de modèle 
dans toute correspondance concernant le nETTOYEUR hAUTE pRESSION ou lors de la commande de pièces 
détachées.

	 LÉG	 PiÈce
	 RÉf.	 RÉf.	 DESCRIPTION	 QTÉ
	 1	 308655003		  Moteur 163cc.............................1

	 2	 308659013		  Cadre avant................................1

	 3	 678016006	  	 Écrou de blocage (1/4-20)..........5

	 4	 638128004		  Rondelle (1/4 po)........................1

	 5	 570554002		  Plaque d’usure...........................1

	 6	 661501001	  	 Vis (1/4-20 x 1,85 po, 
				    empreinte à six pans).................3

	 7	 661505003	  	 Boulon (M8 x 50 mm).................1

	 8	 678774001	  	 Écrou de blocage 
				    (M8 x 1-1/4 po)...........................8

	 9	 661505004	  	 Boulon (M8 x 45 mm).................1

	 10	 660962001	  	 Boulon (M8 x 55 mm).................6

	 11	 638275002	  	 Rondelle (1/2 po)........................2

	 12	 308451006		  Roue (12 po x 2 po)....................2

	 13	 519857001		  Manchon de essieu....................2

	 14	 620599007		  Essieu.........................................2

	 15	 638662003		  Plaque du moteur.......................1

	 16	 308471023		  Ensemble cadre principal 
				    (incl. pièce rèf. 17)......................2

	 17	 308421001		  Bouton de verrouillage  
				    trombone de w/printemps..........2

	 18	 678041002		  Clavette d’arbre de sortie...........1

	 19	 561399003		  Flexible d’injection.....................1

	 20	 518391001		  Filtre...........................................1

	 21	 661501007	  	 Vis (1/4-20 x 2 po, 
				    empreinte à six pans).................2

	 22	 308700012		  40° Buse.....................................1

	 23	 308697012		  0° Buse.......................................1

	 24	 308699012		  25° Buse.....................................1

	 25	 308706006		  Détergent buse...........................1

	 26	 310673006		  Le support de stockage 
				    (4 Buse)......................................1

	 27	 310664001		  Ensemble comprenant 
				    untendeur élastique avec 
				    perle...........................................1

	 28	 308638014		  Ensemble de poignèe................1

	 29	 308835006		  Tuyau haute pression 
				    (25 pieds.)...................................1

	 30	 519313002		  Support de lance supérieur........1

	 31	 308760007		  Ensemble poignée 
				    degâchette.................................1

	 32	 308494003		  Lance de pulvérisation...............1

	 33	 678238001		  Goupille de sûreté......................2

	 34	 678243005		  Support de lance inferior............1

	 35	 308653006		  Pompe 
				    (incl. pièces no. 38 à 40)............1

	 36	 660764002		  Boulon 
				    (M8 x 40 mm tête hex.)..............1

	 37	 678169004		  Soupape de décharge 
				    thermique...................................1

	 38	 308861003		  Tube d’arrivée.............................1

	 39	 308862003		  Tube de sortie.............................1

	 40	 308662001		  Écran filtrant...............................1

	 41	 940678107		  Étiquette de données.................1

	 42	 940971021		  Étiquette attachées 
				    (remplissage d’huile sans 
				    moteur).......................................1

	 43	 940786006		  Étiquette de lance 
				    (puissance maximale).................1

	 44	 940779023		  Étiquette de démarrage.............1

	 45	 940654084		  Étiquette d’avertissement 
				    de poignée de gâchette.............1

	 46	 940654119		  Étiquette d’avertissement..........1

	 47	 940617066 		  Étiquette 
				    (moteur à démarrage rapide)......1 

	 48	 940698007		  Étiquette de commutateur........... 
				    (moteur est éteint)......................1

	 49	 940947003	  	 Étiquette d’avertissement 
				    (Combustion)..............................1

	 50	 940680027		  Étiquette surface brûlante..........1

	 51	 940786016		  Étiquette de lance......................1

	 52	 940972004		  Étiquette de moteur...................1

	 53	 940617067		  Étiquette de démarrage 
				    rapide de pompe .......................1

	 54	 940654089		  Étiquette d’avertissement 
				    (Français/Espagnol)....................1

	 55	 940803018		  Étiquette de EMC.......................1

   Pas Illustré:
		  308452002		  Kit de aspiration de détergent....1

		       *   		  Lubrifiant  (SAE 10W30).............1

		  987000740		  Manuel d’Utilisation

nETTOYEUR hAUTE pRESSION HOmelite — NO. DE MODÈLE HLCA80710

	 LÉG	 PiÈce
	 RÉf.	 RÉf.	 DESCRIPTION	 QTÉ

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



5

	 	 *ARTÍCULO ESTÁNDAR DE FERRETERÍA — PUEDE ADQUIRIRSE EN LA LOCALIDAD

LISTA DE PIEZAS

El número de modelo se encuentra en una conj. de la armazón. Siempre mencione el número del modelo en toda 
correspondencia relacionada con el Lavadora a Presión o al hacer pedidos de piezas de repuesto.

	 NÚM.	 NÚM.
	 REF.	 PIEZA	 DESCRIPCIÓN	 CANT.

	 1	 308655003		  Motor 163cc............................... 1

	 2	 308659013		  Armazón delantero..................... 1

	 3	 678016006	  	 Contratuerca (1/4-20)................. 5

	 4	 638128004		  Arandela (1/4 pulg.).................... 1

	 5	 570554002		  Almohadilla protectora............... 1

	 6	 661501001	  	 Tornillo (1/4-20 x 1,85 pulg., 
				    cabeza de Torx).......................... 3

	 7	 661505003	  	 Perno (M8 x 50 mm)................... 1

	 8	 678774001	  	 Contratuerca 
				    (M8 x 1-1/4 pulg.)....................... 8

	 9	 661505004	  	 Perno (M8 x 45 mm)................... 1

	 10	 660962001	  	 Perno (M8 x 55 mm)................... 6

	 11	 638275002	  	 Arandela (1/2 pulg.).................... 2

	 12	 308451006		  Rueda (12 pulg. x 2 pulg.).......... 2

	 13	 519857001		  Manga del eje............................. 2

	 14	 620599007		  Eje.............................................. 2

	 15	 638662003		  Placa del motor.......................... 1

	 16	 308471023		  Montaje del armazón principal 
				    (incl. pza. núm. ref. 17)............... 2

	 17	 308421001		  Botón del seguro deapagado 
				    clip de w/primavera..................  2

	 18	 678041002		  Llave del eje de salida ............... 1

	 19	 561399003		  Manguera de inyección.............. 1

	 20	 518391001		  Filtro........................................... 1

	 21	 661501007	  	 Tornillo (1/4-20 x 2 pulg., 
				    cabeza de torx).......................... 2

	 22	 308700012		  40° Boquilla................................ 1

	 23	 308697012		  0° Boquilla.................................. 1

	 24	 308699012		  25° Boquilla................................ 1

	 25	 308706006		  Boquilla de detergente............... 1

	 26	 310673006		  Boquilla de almacenamiento 
				    (4 Boquilla)................................. 1

	 27	 310664001		  Conjunto de anillo y  
				    cordón elastizado....................... 1

	 28	 308638014		  Conjunto de manija ................... 1

	 29	 308835006		  Manga alta de presión 
				    (25 pies)...................................... 1

	 30	 519313002		  Soporte del rociador superior.... 1

	 31	 308760007		  Conjunto de mango 
				    del gatillo.................................... 1

	 32	 308494003		  Tubo de rociado ........................ 1

	 33	 678238001		  Pasador del enganche .............. 2

	 34	 678243005		  Soporte del rociador inférieur.... 1

	 35	 308653006		  Bomba 
				    (incl. núm. de ref. 38-40)............ 1

	 36	 660764002		  Perno 
				    (M8 x 40 mm cabeza hex).......... 1

	 37	 678169004		  Válvula de liberación térmica..... 1

	 38	 308861003		  Tubo de cala............................... 1

	 39	 308862003		  Tubo de salida............................ 1

	 40	 308662001		  Pantalla del filtro ....................... 1

	 41	 940678107		  Etiqueta de datos....................... 1

	 42	 940971021		  Etiqueta colgada 
				    (llenado de aceite del motor)..... 1

	 43	 940786006		  Etiqueta de rociador 
				    (calificación max.)...................... 1

	 44	 940779023		  Etiqueta de rendimiento............. 1

	 45	 940654084		  Etiqueta de advertencia 
				    de mango de gatillo................... 1

	 46	 940654119		  Etiqueta de advertencia............. 1

	 47	 940617066 		  Etiqueta de arranque rápido 
				    de motor..................................... 1

	 48	 940698007		  Etiqueta del interruptor 
				    (motor apagado)......................... 1

	 49	 940947003		  Etiqueta de advertencia 
				    (Combustion).............................. 1

	 50	 940680027		  Etiqueta de superficie 
				    caliente....................................... 1

	 51	 940786016		  Etiqueta de rociador................... 1

	 52	 940972004		  Etiqueta de motor...................... 1

	 53	 940617067		  Etiqueta de logo de mango 
				    de gatillo.................................... 1

	 54	 940654089		  Etiqueta de advertencia 
				    (Francés/Español)...................... 1

	 55	 940803018		  Etiqueta de EMC........................ 1

	No se ilustra:
		  308452002		  Juego para la succión 
				    de detergente............................. 1

		       *   		  Lubricante (SAE 10W30)............ 1

		  987000740		  Manual del operador

	 NÚM.	 NÚM.
	 REF.	 PIEZA	 DESCRIPCIÓN	 CANT.

Lavadora a Presión homelite — Modelo Núm. HLCA80710

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



6

MODEL nO./ No. De MODÈLE/Modelo nÚm — HLCA80710

28

24
25

29

22
23

30
27 32

32

34
35

31
38 39

43
9

33

12

13

11

20
16

15

8

10

26

7

46

5

6

45

47

4

1

2

3

14

19

44
40

18

21

36
37

3

41

42

42

17

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



											         

PARTS LIST
	KEY	 part
	N O.	N UMBER	 DESCRIPTION	 QTY.

	KEY	 part
	N O.	N UMBER	 DESCRIPTION	 QTY.

	 1	 099980153001		 Engine Cover.........................................................1

	 2	 099980131003		 Bolt (Engine Cover)................................................2

	 3	 099980131006		 Hex Nut (Starter)....................................................3

	 4	 099980130003		 Starter w/Recoil Assembly....................................1

	 5	 099980128008		 Key.........................................................................1

	 6	 099980136001		 Flywheel Nut..........................................................1

	 7	 099980131007		 Stud A....................................................................1

	 8	 099980131002		 Engine Shroud.......................................................1

	 9	 099980126004		 Oil Dip Stick Assembly..........................................1

	 10	 099980136		 Flywheel Assembly................................................1

	 11	 099980134004		 Bolt (Muffler Cover)................................................3

	 12	 099980134001		 Muffler Cover.........................................................1

	 13	 099980134005		 Muffler Bolt............................................................2

	 14	 099980153002		 Spark Plug.............................................................1

	 15	 099980136010		 Ground Wire..........................................................1

	 16	 099980136012		 Coil Wire................................................................1

	 17	 099980135005		 Bolt (Fuel Tank)......................................................2

	 18	 099980135009		 Fuel Cap................................................................1

	 19	 099980131005		 Stud C....................................................................1 

	 20	 099980136011		 Switch....................................................................1

	 21	 099980125005		 Bolt (Valve Cover)..................................................4

	 22	 099980125001		 Valve Cover............................................................1

	 23	 099980125002		 Valve Cover Gasket...............................................1

	 24	 099980134002		 Muffler....................................................................1

	 25	 099980134003		 Muffler Gasket.......................................................1

	 26	 099980153003		  Ignition Coil............................................................1

	 27	 099980126		 Crankcase Assembly.............................................1

	 28	 099980132001		 Gasket (Insulator Plate).........................................1

	 29	 099980132002		  Insulator Plate........................................................1

	 30	 099980132004		 Gasket (Insulator Plate).........................................1

	 31	 099980133002		 Breather Tube........................................................1

	 32	 099980132003		 Gasket (Carburateur).............................................2

	 33	 099980126002		 Seal Ring...............................................................1

	 34	 099980132005		 Carburateur Assembly...........................................1

	 35	 099980132023		 Gasket (Air Filter)...................................................1

	 36	 099980133004		 Air Filter Case........................................................1

	 37	 099980133005		 Hex Nut (Air Filter).................................................2

	 38	 099980133006		 Air Filter.................................................................1

	 39	 099980133007		 Air Filter Cover.......................................................1

	 40	 099980135001		 Fuel Tank...............................................................1

	 41	 099980135008		 Fuel Tube...............................................................1

	 42	 099980135007		 Clamp (Fuel Tube)..................................................2

	 43	 099980135006		 Fuel Filter...............................................................1

	 44	 099980131004		 Stud B....................................................................1

	 45	 099980131008		 Bushing (Engine Shroud).......................................3

	 46	 099980131009		 Bushing (Tall)..........................................................1

	 47	 099980131010		 Bushing (Short)......................................................1

	

7

homelite pRESSURE WASHER — MODEL nO. HLCA80710

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



LISTE DES PIECES 

8

	LÉG	 PIÈCE
	RÉF.	 RÉF.	 DESCRIPTION	 QTÉ

	LÉG	 PIÈCE
	RÉF.	 RÉF.	 DESCRIPTION	 QTÉ

	 1	 099980153001		 Couverture de Moteur...........................................1

	 2	 099980131003		 Boulon (couverture de moteur)..............................2

	 3	 099980131006		 Écrou hexagonal (démarreur)................................3

	 4	 099980130003		 L’assemblée de w/recule de démarreur................1

	 5	 099980128008		 Clé.........................................................................1

	 6	 099980136001		 Noix de volant........................................................1

	 7	 099980131007		 A goujon................................................................1

	 8	 099980131002		 Linceul de moteur..................................................1

	 9	 099980126004		 Huiler assemblée de baton de baisse...................1

	 10	 099980136		 Assemblée de volant.............................................1

	 11	 099980134004		 Boulon (couverture de silencieux).........................3

	 12	 099980134001		 Couverture de silencieux.......................................1

	 13	 099980134005		 Boulon de silencieux.............................................2

	 14	 099980153002		 Bougie...................................................................1

	 15	 099980136010		 Fil de terre..............................................................1

	 16	 099980136012		 Fil de la bobine......................................................1

	 17	 099980135005		 Boulon (réservoir de carburant).............................2

	 18	 099980135009		 Bouchon du réservoir............................................1

	 19	 099980131005		 C goujon................................................................1 

	 20	 099980136011		  Interrupteur............................................................1

	 21	 099980125005		 Boulon (couvercle de soupape).............................4

	 22	 099980125001		 Couvercle de soupape..........................................1

	 23	 099980125002		 Joint de couvercle de soupape.............................1

	 24	 099980134002		 Silencieux..............................................................1

	 25	 099980134003		 Joint de silencieux.................................................1

	 26	 099980153003		 Bobine d’allumage.................................................1

	 27	 099980126		 Ensemble carter de vilebrequin.............................1

	 28	 099980132001		 Garniture (plaque isolante )....................................1

	 29	 099980132002		 Plaque isolante......................................................1

	 30	 099980132004		 Garniture (carburador)...........................................1

	 31	 099980133002		 Tube de pause.......................................................1

	 32	 099980132003		 Garniture (carburador)...........................................2

	 33	 099980126002		 Bague d’étanchéité...............................................1

	 34	 099980132005		 Placa de la carburador..........................................1

	 35	 099980132023		 Garniture (filtre à air)..............................................1

	 36	 099980133004		 Boîtier du filtre à air...............................................1

	 37	 099980133005		 Écrou hexagonal (filtre à air)..................................2

	 38	 099980133006		 Filtre à air...............................................................1

	 39	 099980133007		 Couvercle du filtre à air..........................................1

	 40	 099980135001		 Réservoir de carburant..........................................1

	 41	 099980135008		 D’alimentation en carburant..................................1

	 42	 099980135007		 Bride (tube d’alimentation en carburant)...............2

	 43	 099980135006		 Filtre de carburant.................................................1

	 44	 099980131004		 B goujon................................................................1

	 45	 099980131008		 Douille (déflecteu de moteur).................................3

	 46	 099980131009		 Douille (grand)........................................................1

	 47	 099980131010		 Douille (court).........................................................1

	

nETTOYEUR hAUTE pRESSION HOmelite — NO. DE MODÈLE HLCA80710

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



LISTA DE PIEZAS

9

	KEY	 part
	N O.	N UMBER	 DESCRIPTION	 QTY.

	KEY	 part
	N O.	N UMBER	 DESCRIPTION	 QTY.

	 1	 099980153001		 Cobertura de motor...............................................1

	 2	 099980131003		 Perno (cubierta del motor).....................................2

	 3	 099980131006		 Tuerca hexagonal (arrancador)..............................3

	 4	 099980130003		 El volante w/da culatazo la asamblea...................1

	 5	 099980128008		 Llave......................................................................1

	 6	 099980136001		 Tuerca de volante..................................................1

	 7	 099980131007		 Vástago A..............................................................1

	 8	 099980131002		 Cubierta del motor.................................................1

	 9	 099980126004		 Engrase la asamblea de palo de depresión..........1

	 10	 099980136		 Conjunto de volante..............................................1

	 11	 099980134004		 Perno (couverture de silencieux)...........................3

	 12	 099980134001		 Couverture de silencieux.......................................1

	 13	 099980134005		 Perno del silenciador.............................................2

	 14	 099980153002		 Bujía.......................................................................1

	 15	 099980136010		 Alambre de puesta a tierra....................................1

	 16	 099980136012		 Alambre de bobina................................................1

	 17	 099980135005		 Perno (tanque de combustible).............................2

	 18	 099980135009		 Tapa del tanque de combustible...........................1

	 19	 099980131005		 Vástago C..............................................................1 

	 20	 099980136011		  Interruptor..............................................................1

	 21	 099980125005		 Perno (cubierta de la válvula)................................4

	 22	 099980125001		 Cubierta de la válvula............................................1

	 23	 099980125002		 Junta de la cubierta de la válvula..........................1

	 24	 099980134002		 Silenciador.............................................................1

	 25	 099980134003		 Junta del silenciador..............................................1

	 26	 099980153003		 Bobina de encendido............................................1

	 27	 099980126		 Conjunto del cárter................................................1

	 28	 099980132001		 Junta (plato de aislante)........................................1

	 29	 099980132002		 Plato de aislante....................................................1

	 30	 099980132004		 Caliente protector (carburador).............................1

	 31	 099980133002		 Tubo de respiro......................................................1

	 32	 099980132003		 Junta (carburador).................................................2

	 33	 099980126002		 Anillo de sello........................................................1

	 34	 099980132005		 Conjunto de carburador........................................1

	 35	 099980132023		 Junta (filtro de aire)................................................1

	 38	 099980133004		 Caso de filtro de aire.............................................1

	 39	 099980133005		 Tuerca hexagonal (filtro de aire).............................2

	 40	 099980133006		 Filtro de aire...........................................................1

	 41	 099980133007		 Tapa del filtro de aire.............................................1

	 42	 099980135001		 Tanque de combustible.........................................1

	 44	 099980135008		 Abastezca de combustible tubo............................1

	 45	 099980135007		 Prensa (abastezca de combustible tubo)..............2

	 49	 099980135006		 Filtro de combustible.............................................1

	 50	 099980131004		 Vástago B..............................................................1

	 51	 099980131008		 Buje (manto de motor)...........................................3

	 52	 099980131009		 Buje (alto)...............................................................1

	 53	 099980131010		 Buje (brevemente)..................................................1

	

Lavadora a Presión homelite — Modelo Núm. HLCA80710

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



HOMELITE CONSUMER PRODUCTS, INC.
1428 Pearman Dairy Road, Anderson, SC 29625

Phone 1-800-242-4672
www.homelite.com

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


